
ASSEMBLY INSTRUCTION 

TABLE TOP 

DINING HEIGHT LEG 

COUNTER HEIGHT LEG 

WARNING: To avoid alignment issue, please don't tighten the screws unless all legs are adjusted at the same level.

NO HARDWARE LIST/LISTE DE QUINCAILLERIE 

1 (@ Hex- Nut 5/16" x 12mm 
Ecrou hexag onal 5/16" x 12mm 

©) 
Spring Washer 5/16"x 12x 1.5 

Rondelle d'arret 05/16"x 12x 1.5 

@ 
Flat Washer 5/16"x 19x 1.5 
Rondelle Plate 05/16"x 19x 1.5 

4 �
Wrench 12x 75mm 
Cle 12x 75mm 

STEP 1 / ETAPE 1 

MADE IN VIETNAM 

FABRIQUE AU VIETNAM 

NO PARTS LIST/ LISTE DE PIECES 

Spcs 
Spiece 

Spcs 
Spiece 

A 

# Table Top/ Dessus de table 
1pc 
1piece 

Spcs 
Spiece 

1pc 
1piece 

B ' Leg/ Pied 
4pcs 
4piece 
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